9005B
View all tools | Search for part usage across all tools: 
No. Part no. Name
1 911241-2 *PAN HD SCREW 5X25 W/SP 10PK
3 159710-7 GEAR HOUSING 9005B
7 187603-8 SPIRAL BEVEL GEAR SET
7 187603-8 SPIRAL BEVEL GEAR SET
8 211088-7 BALL BEARING 6000DDW PC5000/01
9 341681-4 PLATE 9005B
10 254002-0 *WOODRUFF KEY 3 10PK
11 241517-6 FAN 70
12 518614-6 ARMATURE 240V 9005B
12 518619-6 ARMATURE 110V 9005B
13 681613-2 INSULATION WASHER 806 HR1800
14 210005-4 BALL BEARING 608DDW GA5020
15 522516-0 FIELD 110V 9005B
15 522674-2 FIELD ASSY 240V 9005B
16 687010-0 BAND 9607B/09B/07NB/09NB/4110C
17 263014-2 RUBBER PIN 4 SR2600/N1923BD/HR
18 911290-9 *PAN HD SCREW M5X65 LS1030 5PK
19 263002-9 RUBBER PIN 4 PC5000/UH5580/TD
20 961052-5 *EXT DIN 471 CIRCLIP-12 10PK
21 187603-8 SPIRAL BEVEL GEAR SET
21 187603-8 SPIRAL BEVEL GEAR SET
22 962151-6 RETAINING RING R-32 EM2651LH
23 211129-9 BALL BEARING 6201DDW 3601B
24 267126-3 *BLUE WASHER 22 5603R 5PK
25 443051-4 FELT RING 20 9005B
26 254002-0 *WOODRUFF KEY 3 10PK
27 321341-4 SPINDLE (DIN) 9005B
28 251259-4 *PAN HD SCREW W.WASHER 10PK
30 315282-4 BEARING BOX 9005B
31 266148-0 *GAP HDSCREW M4X14 10PK
32 134440-1 WHEEL COVER 9005B
33 122444-5 INNER FLANGE 47 ASS'Y
33 224415-9 INNER FLANGE 42 GA5021/9565CVL
34 224554-5 LOCKNUT PC5000/01C/GA5020/21
36 854116-1 NAME PLATE 9005B
37 156734-4 "MOTOR HOUSING 9005B/JN,JS3200"
38 181030-1 CARBON BRUSH CB-100 9217SPC
39 643600-9 BRUSH HOLDER CAP CB-7E/9217SPC
40 651128-3 AC/DC SWITCH C3D-15AS 9005B/07
41 911113-1 *PAN HEAD SCREW M4X10 10PK
42 911248-8 *PAN HDSCREW M5X28 W/CP 10PK
43 911143-2 *PAN HEAD SCREW M4X22 10PK
44 182853-0 HANDLE SET 9005B
45 645200-1 NOISE SUPPRESSOR HP1641/LC1230
46 265995-6 *PT SCREW 4X18 10PK KP0810C
47 687052-4 STRAIN RELIEF BO5041/KP0810
47 687063-9 STRAIN RELIEF UH4570/55/5580/6
48 692021-2 POWER SUPPLY CORD 1.0-2-2.5
48 663514-6 POWER SUPPLY CORD 1.0-2-2.5
49 682503-2 CORD GUARD UH45570/5570/5580
50 911248-8 *PAN HDSCREW M5X28 W/CP 10PK
51 411876-4 BAFFLE PLATE JN3200/JS3200
52 182853-0 HANDLE SET 9005B